

TEST CERTIFICATE OF PRODUCT	GTZ (INDIA) PRIVATE LTD. KHARIBERIA WORKS BISHNUPUR, 24-PGS, WEST BENGAL	Format No. F/44/QA/10
		----- Issue No : 0.0
		----- Revision No. : 1.0

Name of the Product : CHEMIDITE 14-5TCP

Batch No. : C 223

Date : 20.03.23

Standard Reference : GTZ Specification

Sl. No.	Description	Specification of the product	Test Result
1.	Appearance	Clear bluish green colour liquid	Clear bluish green colour liquid
2.	Specific Gravity	1.018 - 1.022	1.020
3.	pH	3.60 - 4.10	3.75

Inspected by : *S. Desoumya*

Remark & Approved by :

We certify that the above batch has been tested in laboratory of GTZ (INDIA) PVT. LTD. and found to meet the specification requirements.

S. Desoumya

N.B. : This Specification supersedes any specification for this product issued earlier.
Any old copies of the specification should be destroyed.